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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch62
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5353.116667 70.28 - 74.00 3.72 1000 | H 234.0 13.3
Final_Result
Frequency Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) | (dB/m)
5350.000000 50.40 54.00 3.60 105.0 | H 229.0 13.3




Priifbericht - Produkte
Test Report - Products

Appendix B

CN23L27E 003
Page 142 of 223

A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch62
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5351.055556 44.71 54.00 9.30 1000 | V 279.0 13.3
5356.650000 58.43 --- 74.00 15.57 1000 | V 84.0 13.3

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch58
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1194.500000 53.42 - 74.00 20.58 1000 | H 235.0 1.1
1195.000000 - 36.93 54.00 17.07 1000 | H 235.0 11
3231.000000 52.66 - 74.00 21.34 1000 | H 290.0 8.5
3258.500000 42.00 54.00 12.00 100.0 | H 350.0 8.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch58
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1197.000000 49.98 - 74.00 24.02 100.0 | V 54.0 1.1
1205.000000 35.63 54.00 18.37 | 100.0 | V 118.0 1.2
3815.000000 - 43.11 54.00 10.89 1000 | V 286.0 9.8
3823.000000 54.22 - 74.00 19.78 100.0 | V 159.0 9.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch58
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

10582.225000 40.06 54.00 13.94 100.0 | H 85.0 12.0

10597.466667 49.22 - 74.00 24.78 100.0 | H 98.0 121

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch58
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
10596.975000 53.35 - 74.00 20.65 100.0 | V 178.0 121
10606.808333 - 47.24 54.00 6.76 1000 | V 68.0 121
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch58
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5379.616667 69.69 - 74.00 4.31 1000 | H 183.0 13.4
Final_Result
Frequency Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBupV/m) (dB) (cm) (deg) (dB/m)
5353.961112 50.83 54.00 3.17 100.0 | H 221.0 13.3
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Test Report - Products

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch58
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5355.177778 46.45 54.00 7.55 100.0 | V 273.0 13.3
5379.616667 59.49 - 74.00 14.51 100.0 | V 109.0 13.4

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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U-NII-2C:

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch100
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5458.066667 - 45.57 54.00 8.43 1000 | H 249.0 13.6
5467.244445 57.51 - 68.20 10.69 100.0 | H 228.0 13.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

5520

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch100
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5447.905556 - 41.27 54.00 12.73 100.0 | V 0.0 13.5
5462.327778 51.49 - 68.20 16.71 1000 | V 289.0 13.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1193.500000 46.77 - 74.00 27.23 1000 | H 29.0 1.1
1196.000000 - 34.84 54.00 19.16 1000 | H 235.0 11
3248.500000 - 41.83 54.00 12.17 1000 | H 263.0 8.5
3331.500000 52.54 - 74.00 21.46 100.0 | H 178.0 8.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1195.000000 46.44 - 74.00 27.56 100.0 | V 112.0 1.1
1206.500000 33.20 54.00 20.80 | 100.0 | V 60.0 1.2
3201.000000 - 41.89 54.00 12.11 1000 | V 263.0 8.6
3266.500000 52.37 - 74.00 21.63 100.0 | V 174.0 8.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11159.933333 40.49 54.00 13.51 100.0 | H 286.0 12.5

11164.850000 48.35 - 74.00 25.65 100.0 | H 286.0 12.5

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11160.916667 54.50 - 74.00 19.50 100.0 | V 328.0 12.5

11160.916667 45.11 54.00 8.89 100.0 | V 328.0 12.5

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch140
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5725.337500 62.05 68.20 6.15 1000 | H 143.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch140
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
€ 1
3 80T
om 4
©
£ L
= 60 *
e 1
= 40t
20T
0 t t t t t t t t t t t t t —
5680 5700 5720 5740 5760 5780 5800 5825
Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5727.105556 55.43 68.20 12.77 100.0 | V 130.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch100
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5453.805556 - 47.67 54.00 6.33 1000 | H 148.0 13.5
5468.227778 63.58 - 68.20 4.62 1000 | H 128.0 13.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch100
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5456.100000 - 41.98 54.00 12.02 100.0 | V 263.0 13.6
5467.900000 52.82 - 68.20 15.38 1000 | V 115.0 13.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1194.500000 49.74 - 74.00 24.26 1000 | H 88.0 1.1
1221.500000 35.77 54.00 18.23 | 100.0 | H 236.0 1.4
3319.500000 53.21 - 74.00 20.79 1000 | H 294.0 8.6
3367.000000 41.93 54.00 12.07 100.0 | H 12.0 8.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1394.500000 48.17 - 74.00 25.83 100.0 | V 279.0 1.7
1394.500000 - 34.10 54.00 19.90 1000 | V 279.0 1.7
3377.500000 52.51 - 74.00 21.49 1000 | V 305.0 8.6
3388.500000 41.69 54.00 12.31 100.0 | V 249.0 8.7
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11157.966667 50.41 - 74.00 23.59 100.0 | H 290.0 12.5

11157.966667 43.46 54.00 10.54 100.0 | H 290.0 12.5

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch116
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11157.475000 56.80 - 74.00 17.20 1000 | V 61.0 12,5
11160.425000 48.79 54.00 5.21 1000 | V 61.0 12.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch140
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5725.616667 62.65 68.20 5.55 1000 | H 240.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch140
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5751.113889 53.84 68.20 14.36 100.0 | V 229.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch102
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5458.394445 - 47.31 54.00 6.69 1000 | H 168.0 13.6
5465.933333 63.01 - 68.20 5.19 1000 | H 146.0 13.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch102
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5425.288889 - 41.63 54.00 12.38 100.0 | V 126.0 13.5
5468.555556 53.92 - 68.20 14.28 1000 | V 251.0 13.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch110
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1196.000000 50.58 - 74.00 23.42 1000 | H 18.0 1.1
1196.000000 - 35.04 54.00 18.96 1000 | H 18.0 11
3236.500000 - 41.51 54.00 12.49 1000 | H 211.0 8.5
3250.000000 52.97 - 74.00 21.03 100.0 | H 99.0 8.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch110
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1197.000000 50.45 - 74.00 23.55 100.0 | V 49.0 1.1
1203.000000 - 33.95 54.00 20.05 1000 | V 240.0 1.2
3183.000000 53.60 - 74.00 20.40 1000 | V 142.0 8.6
3245.500000 41.52 54.00 12.48 100.0 | V 168.0 8.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch110
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11104.866667 47.64 - 74.00 26.36 100.0 | H 13.0 12.4

11108.308333 39.69 54.00 14.31 100.0 | H 313.0 12.4

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch110
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11095.525000 55.02 - 74.00 18.98 100.0 | V 58.0 124
11095.525000 - 48.05 54.00 5.95 1000 | V 58.0 124
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch134
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical _Freqgs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5726.640278 64.32 68.20 3.88 1000 | H 209.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch134
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical _Freqgs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5726.919445 54.70 68.20 13.50 1000 | V 100.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

5580

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch106
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5466.261111 65.17 - 68.20 3.03 1000 | H 151.0 13.6
5453.805556 - 50.69 54.00 3.31 1000 | H 234.0 13.5
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

5580

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch106
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5458.722222 - 42.83 54.00 11.17 100.0 | V 247.0 13.6
5468.883333 53.65 - 68.20 14.55 1000 | V 227.0 13.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch122
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1195.000000 - 35.45 54.00 18.55 1000 | H 243.0 1.1
1197.000000 49.42 - 74.00 24.58 1000 | H 243.0 11
3236.000000 51.93 - 74.00 22.07 1000 | H 56.0 8.5
3298.500000 42.29 54.00 11.71 100.0 | H 208.0 8.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch122
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1196.500000 46.39 - 74.00 27.61 100.0 | V 49.0 1.1
1230.000000 - 33.63 54.00 20.37 1000 | V 241.0 1.6
3785.000000 53.95 - 74.00 20.05 1000 | V 91.0 9.8
3800.000000 42.86 54.00 11.14 100.0 | V 270.0 9.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch122
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11213.033333 47.53 - 74.00 26.47 100.0 | H 283.0 12.6

11241.058333 40.07 54.00 13.93 100.0 | H 310.0 12.6

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch122
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11239.091667 47.61 54.00 6.39 100.0 | V 85.0 12.6

11243.516667 54.33 - 74.00 19.67 100.0 | V 327.0 12.6

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch122
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5731.758333 62.23 68.20 5.97 1000 | H 226.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch122
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5727.477778 55.26 68.20 12.94 100.0 | V 81.0 13.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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U-NII-3:

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch149
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical_Freqs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5650.661111 55.51 68.69 13.18 1000 | H 223.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch149
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Critical _Freqgs

Frequency in MHz

5770

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5646.750000 53.20 68.20 15.00 1000 | V 151.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1195.000000 50.51 - 74.00 23.49 1000 | H 302.0 1.1
1196.500000 - 34.68 54.00 19.32 1000 | H 302.0 11
3266.500000 - 41.48 54.00 12.52 1000 | H 256.0 8.5
3301.500000 52.77 - 74.00 21.23 100.0 | H 183.0 8.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1196.000000 48.45 - 74.00 25.55 100.0 | V 219.0 1.1
1197.500000 - 33.55 54.00 20.45 1000 | V 125.0 11
3145.500000 51.84 - 74.00 22.16 1000 | V 274.0 8.6
3200.000000 41.57 54.00 12.43 100.0 | V 86.0 8.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11577.850000 37.95 54.00 16.05 100.0 | H 66.0 134

11632.916667 48.10 - 74.00 25.90 100.0 | H 223.0 13.3

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)




Priifbericht - Produkte
Test Report - Products

Appendix B

CN23L27E 003
Page 186 of 223

A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11568.016667 - 39.69 54.00 14.31 100.0 | V 87.0 13.4
11577.850000 48.29 - 74.00 25.71 1000 | V 175.0 13.4

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch165
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz

Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5941.027778 54.62 68.20 13.58 100.0 | H 242.0 14.7

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11a_Ch165
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz

Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5968.451389 55.15 68.20 13.05 100.0 | V 237.0 14.9

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch149
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Critical _Freqgs

Frequency in MHz

5770

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5647.300000 56.72 68.20 11.48 1000 | H 219.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch149
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5629.700000 52.62 68.20 15.58 100.0 | V 285.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1195.500000 50.38 - 74.00 23.62 1000 | H 245.0 1.1
1205.500000 - 35.45 54.00 18.55 1000 | H 309.0 1.2
3386.000000 - 41.86 54.00 12.14 1000 | H 119.0 8.7
3387.500000 52.30 - 74.00 21.70 100.0 | H 72.0 8.7
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1194.500000 51.14 - 74.00 22.86 100.0 | V 116.0 1.1
1200.500000 - 34.57 54.00 19.43 1000 | V 116.0 11
3321.500000 52.30 - 74.00 21.70 1000 | V 312.0 8.6
3373.000000 41.82 54.00 12.18 100.0 | V 127.0 8.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11502.625000 47.15 - 74.00 26.85 100.0 | H 173.0 13.7

11551.300000 38.11 54.00 15.89 100.0 | H 0.0 13.5

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch157
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11570.475000 - 41.62 54.00 12.38 100.0 | V 0.0 13.4
11572.933333 50.26 - 74.00 23.74 1000 | V 13.0 13.4

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch165
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz

Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5940.875000 55.77 68.20 12.43 100.0 | H 157.0 14.7

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n20_Ch165
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz

Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5969.215278 54.38 68.20 13.82 100.0 | V 100.0 14.9

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch151
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5647.544445 56.49 68.20 1.7 1000 | H 224.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch151
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5642.166667 53.17 68.20 15.03 100.0 | V 120.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch159
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1197.500000 48.30 - 74.00 25.70 1000 | H 311.0 1.1
1204.500000 - 35.37 54.00 18.63 1000 | H 305.0 1.2
3188.500000 52.77 - 74.00 21.23 1000 | H 319.0 8.6
3214.000000 41.39 54.00 12.61 100.0 | H 173.0 8.6
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch159
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1196.000000 49.81 - 74.00 24.19 100.0 | V 240.0 1.1
1197.500000 - 34.82 54.00 19.18 1000 | V 259.0 11
3712.000000 54.39 - 74.00 19.61 1000 | V 296.0 9.6
3827.500000 42.93 54.00 11.07 100.0 | V 289.0 9.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch159
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11534.583333 47.34 - 74.00 26.66 100.0 | H 80.0 13.6

11569.491667 38.32 54.00 15.68 100.0 | H 45.0 13.4

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch159
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
11591.616667 50.11 - 74.00 23.89 100.0 | V 17.0 13.3
11592.108333 - 42.26 54.00 11.74 1000 | V 17.0 13.3

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch159
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5944.541667 54.92 68.20 13.28 1000 | H 226.0 14.7
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11n40_Ch159
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz

Critical _Freqgs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5983.500000 54.63 68.20 13.57 1000 | V 329.0 14.9
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1197.000000 - 36.36 54.00 17.64 1000 | H 308.0 1.1
1199.500000 53.68 - 74.00 20.32 1000 | H 308.0 11
3375.000000 52.63 - 74.00 21.37 1000 | H 98.0 8.6
3404.500000 42.00 54.00 12.00 100.0 | H 177.0 8.7
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1194.000000 52.08 - 74.00 21.92 100.0 | V 242.0 1.1
1197.000000 - 36.08 54.00 17.92 1000 | V 234.0 11
3400.000000 53.49 - 74.00 20.51 1000 | V 53.0 8.7
3549.500000 42.88 54.00 11.12 100.0 | V 196.0 9.2
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11409.700000 47.15 - 74.00 26.85 100.0 | H 71.0 12.9

11519.833333 37.82 54.00 16.18 100.0 | H 276.0 13.6

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

11565.066667 47.98 - 74.00 26.02 100.0 | V 21.0 134

11571.950000 39.70 54.00 14.30 100.0 | V 8.0 13.4

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5651.333333 64.59 69.19 4.60 1000 | H 215.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5645.466667 54.67 68.20 13.53 100.0 | V 91.0 13.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/im) | (dBuV/m) | (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz

Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5926.361111 55.91 68.20 12.29 100.0 | H 253.0 14.7

Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: WIFI 5G_11ac80_Ch155
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.407
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in GHz

Critical _Freqgs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
5946.604167 54.43 68.20 13.77 100.0 | V 163.0 14.8

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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Co-loation Mode:
Only the worst-case listed as below:

EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHAS70
Test Mode: BLE 1M_High channel+WIFI 5G_11n20_Ch56
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical_Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dB) (cm) (deg) | (dB/m)
37.498846 30.53 40.00 9.47 1000 | V 162.0 -21.2
59.398462 31.22 40.00 8.78 100.0 | V 303.0 -19.2
74.955769 30.07 40.00 9.93 100.0 | V 1.0 -23.7
297.533462 31.18 46.00 14.82 1000 | V 38.0 -16.7
323.574231 31.40 46.00 14.60 100.0 | V 201.0 -15.9
752.612692 28.06 46.00 17.94 100.0 | V 295.0 -7.5
Final_Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: BLE 1M_High channel+WIFI 5G_11n20_Ch56
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
73.426154 21.72 40.00 18.28 1000 | H 109.0 -23.2
154.682308 32.16 43.50 11.34 1000 | H 0.0 -22.3
326.484231 29.96 46.00 16.04 100.0 | H 246.0 -15.8
394.458846 29.85 46.00 16.15 100.0 | H 262.0 -14.2
751.568077 35.93 46.00 10.07 1000 | H 75.0 -7.6
822.975000 33.80 46.00 12.20 100.0 | H 100.0 -6.3
Final_Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: BLE 1M_High channel+WIFI 5G_11n20_Ch56
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1195.500000 53.12 - 74.00 20.88 100.0 | V 236.0 1.1
1195.500000 - 42.18 54.00 11.82 1000 | V 236.0 11
2799.000000 50.32 - 74.00 23.68 1000 | V 272.0 8.0
2801.000000 41.43 54.00 12.57 100.0 | V 251.0 8.0
4957.000000 - 39.56 54.00 14.44 1000 | V 12.0 11.8
4972.000000 50.94 - 74.00 23.06 100.0 | V 5.0 11.8
Final_Result
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/im) | (dB) (cm) (deg) | (dB/m)
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: BLE 1M_High channel+WIFI 5G_11n20_Ch56
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical _Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
1196.500000 53.45 - 74.00 20.55 1000 | H 236.0 1.1
1196.500000 - 35.86 54.00 18.14 1000 | H 236.0 11
2799.500000 66.62 - 74.00 7.38 1000 | H 140.0 8.0
4949.000000 39.75 54.00 14.25 100.0 | H 14.0 11.8
4960.000000 50.84 - 74.00 23.16 1000 | H 206.0 11.8
Final_Result
Frequency Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBuV/m) | (dB) (cm) (deg) | (dB/m)
2799.072059 50.74 54.00 3.26 1000 | H 138.0 8.0
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: BLE 1M_High channel+WIFI 5G_11n20_Ch56
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Critical _Freqgs

Frequency in Hz

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7440.966667 34.15 54.00 19.85 100.0 | V 1.0 8.4
7483.741667 42.70 - 74.00 31.30 100.0 | V 141.0 8.7
10558.625000 59.24 - 74.00 14.76 100.0 | V 70.0 12.0
Final_Result
Frequency Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
10561.492500 47.72 54.00 6.28 1000 | V 41.0 12.0
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EUT Information

EUT Name: Remote controlled colour TV
Model: 32FHA570
Test Mode: BLE 1M_High channel+WIFI 5G_11n20_Ch56
Order No/Sample No: 168444521
Test Voltage:: AC 120V
Remark: Temp 22 Humi:55%
Test Standard: FCC Part 15C
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical _Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7299.366667 44.32 - 74.00 29.68 100.0 | H 32.0 8.3
7409.500000 34.32 54.00 19.68 100.0 | H 341.0 8.3
10561.575000 56.65 - 74.00 17.35 100.0 | H 93.0 12.0
10562.066667 47.48 54.00 6.52 100.0 | H 93.0 12.0

Final_Result

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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5. Dynamic Frequency Selection (DFS)

51 Appendix A: DFS Detection Thresholds

Test Result
Radar o .
TestMode Frequency[dbm] Type Result Limit[dbm] Verdict
5290 TypeO -57.18 -56.70 PASS
11AC80SISO 5530 Typel 5710 5670 | PASS

11AC80SISO_5290_Type0

11AC80SISO_5530_Type0
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5.2 Appendix B: Channel Move Time and Channel Closing Transmission Time

Test Result
TestMode Frequency[MHz] CCTT[ms] Limit[ms] CMT[ms] Limit[ms] Verdict
5290 200+0 200+60 0 10000 PASS
11ACBOSISO 5530 200+0 200+60 0 10000 PASS

11AC80SISO_5290

11AC80SISO_5530
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5.3 Appendix C: Non-Occupancy Period

Test Result
TestMode Frequency[MHz] Result Limit[s] Verdict
5290 see test graph =>1800 PASS
11AC80SISO 5530 see test graph 21800 PASS

11AC80SISO_5290

1TAC80SISO 5530

6. Test Results of AC Conducted Emissions
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EUT Information
EUT Name:
Model:

Test Mode:

Order No/Sample No:

Test Voltage::
Remark:

Test Standard:
Tested By:
Reviewed By:

Remote controlled colour TV

32FHA570

Bluetooth & Wi-Fi connecting
168444521

AC 120V/60Hz

Temp 22 Humi:55%

FCC 15.207

Jim chen

Jacky chen
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Average (12)

Frequenc | SR | Meas.Avg | Limit Meas.-Lim | Line RBW | Meas.Tim | Comment | Correction
y (MHz) (dBuV) (dBuV) (dB) e (ms) s (dB)
0.182 1 36.02 54.39 -18.37 Neutral | 9k 1000 Pass 9.53
0.6095 1 21.80 46.00 -24.20 Neutral | 9k 1000 Pass 9.55
2.05 1 16.83 46.00 -29.17 Neutral | 9k 1000 Pass 9.62
4.5815 1 29.58 46.00 -16.42 Neutral | 9k 1000 Pass 9.67
5.49625 1 32.18 50.00 -17.82 Neutral | 9k 1000 Pass 9.70
14.19 1 26.68 50.00 -23.32 Neutral | 9k 1000 Pass 10.14
0.19975 2 30.36 53.69 -23.33 Phase 1 | 9k 1000 Pass 9.53
0.61225 2 19.39 46.00 -26.61 Phase 1 | 9k 1000 Pass 9.53
1.9335 2 17.02 46.00 -28.98 Phase 1 | 9k 1000 Pass 9.56
4.0145 2 28.70 46.00 -17.30 Phase 1 | 9k 1000 Pass 9.60
11.25625 | 2 27.20 50.00 -22.80 Phase 1 | 9k 1000 Pass 9.81
13.72375 | 2 29.52 50.00 -20.48 Phase 1 | 9k 1000 Pass 10.01
QuasiPeak (12)
Frequenc | SR | Meas.Q- Limit Meas.-Lim | Line RBW | Meas.Tim | Comment | Correction
y (MHz) Peak (dBuV) (dB) e (ms) s (dB)
(dBuVv)
0.182 1 49.68 64.39 -14.71 Neutral | 9k 1000 Pass 9.53
0.6095 1 33.43 56.00 -22.57 Neutral | 9k 1000 Pass 9.55
2.05 1 26.10 56.00 -29.90 Neutral | 9k 1000 Pass 9.62
4.5815 1 40.05 56.00 -15.95 Neutral | 9k 1000 Pass 9.67
5.49625 1 41.54 60.00 -18.46 Neutral | 9k 1000 Pass 9.70
14.19 1 37.86 60.00 -22.14 Neutral | 9k 1000 Pass 10.14
0.19975 2 51.70 63.69 -11.99 Phase 1 | 9k 1000 Pass 9.53
0.61225 2 33.72 56.00 -22.28 Phase 1 | 9k 1000 Pass 9.53
1.9335 2 26.78 56.00 -29.22 Phase 1 | 9k 1000 Pass 9.56
4.0145 2 37.17 56.00 -18.83 Phase 1 | 9k 1000 Pass 9.60
11.25625 | 2 36.96 60.00 -23.04 Phase 1 | 9k 1000 Pass 9.81
13.72375 | 2 39.64 60.00 -20.36 Phase 1 | 9k 1000 Pass 10.01




